

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂
		LENS	LEVEL	DATE												
401 774	C1912					0	1.2	1.2	CH	0.08	10.01	0.04				
775	"					1.2	2.2	1.0	L	0.13	0.01	0.41				
776	"					2.2	3.2	"	"	1.33	0.06	0.41				
777	"					3.2	4.2	"	"	1.23	0.02	1.33				
778	"					4.2	5.2	"	"	0.57	10.01	0.72				
779	"					5.2	6.2	4 ^(0.2) CH	"	1.03	10.01	0.83				
780	"					6.2	7.2	4 ^(0.2) CH	"	0.89	10.01	0.82				
781	"					7.2	7.9	0.7 ^(0.1) CH	"	1.32	10.01	1.50				
782	"					7.9	8.7	0.8	CH	0.10	10.01	0.09				
401 783	"					15.5	16.5	1.0	L	0.63	0.10	0.34				
					Σ	1.2	7.9	6.7		0.91	0.01	0.83				
					Σ	15.5	16.5	1.0		0.63	0.10	0.34				

